
NEW  IVECO DAILY
"My 2006"

3000 HPI  - "146Hp"
3000 HPT - "177Hp"

Montaggio compressore supplementare (SP21)

Pose compresseur suplémentaire (SP21)

Supplementary compressor installation (SP21)

Einbau des Zusatzkompressors (SP21)

Montaje compresor suplementario (SP21)

Codice/Code:   A07IV009/1

Via Nobili, 2 40062 Molinella (Bologna) - Italy 
DELPHI ITALIA AUTOMOTIVE SYSTEMS S.r.l.   "Stabilimento Molinella"

Telefono (0039) 051.6906111 - Fax (0039) 051.6906287 - Email: diavia.service@delphi.com

Istruzioni  di montaggio 

Instructions pour le montage

Fitting instructions 

Einbauanleitungen

Instrucciones de montaje 



DESCRIZIONE SIMBOLOGIA UTILIZZATA / DESCRIPTION DE LA SYMBOLOGIE UTILISÉE
DESCRIPTION OF SYMBOLS USED / BESCHREIBUNG DER VERWENDETEN SYMBOLIK  

DESCRIPCIÓN DE LOS SIMBOLOS UTILIZADOS 

Riferimento a figura / Référence à la figure / See figure  
In Bezug auf Abbildungen / Referencia a la figura

Riferimento a componenti di fornitura / Référence aux composants de la fourniture
See supplied components / Bezug auf Gelieferte  Einbauelemente
Referencia a los componentes de abastecimiento

Riferimento a posizione schema elettrico / Référence à la position du schéma électrique
See position in wiring diagram / In Bezug auf Position im Schaltschema / 
Referencia a la posición del esquema eléctrico

1A

1

1

- Lubrificare tutti i raccordi e gli O.R. con il nuovo olio
refrigerante prima di collegarli

- Graisser tous les raccords et les O.R. avec le nuve-
au huile réfrigérant avant de les raccorder

- Forare
- Percer
- To drill
- Durchbohren
- Taladrar

- Tagliare con utensile appropriato al materiale

- Couper à l’aide d’outil approprié

- Cut with a device suitable for the material

- Mit dem Material entsprechendem Werkzeug
schneiden

- Cortar con herramienta apropiada al material

- Per avvitare a fondo o allentare i raccordi tubi gas usare due
chiavi per bilanciare coppia di torsione

- Pour visser à fond ou desserrer les raccords des tuyaux gaz, uti-
liser le deux clés pour équilibrer le couple de torsion

-Lubricate all fittings and O-rings with new refrigerant oil before con-
necting them

- Alle Verbindungsstücke und OR-Ringe vor deren Verbindung mit
dem neuen Kühlmittellöl ölen

- Lubrificar todos los empalmes y los O.R. con el nuevo aceite refri-
gerante antes de conectarlos

- When tightening or loosening the fittings of the gas pipes, use two wren- ches
to equilize the torsion couple

- Um die Verbindungsstücke der Kältemittelschläuche gleichmäßig festzu-
schrauben oder zu lockern, zwei Schlüssel für das Verschraubungspaar ve-
rwenden

- Para enroscar a fondo o aflojar los empalmes tubos gas se deben usar dos lla-
ves para balancear el par de torsión

- Stagnare
- Étamer
- Tin
- Verzinnen
- Estañar

- Spianare
- Niveler
- Flatten out
- Richten
- Nivelar

- Tagliare con utensile a  lama calda
- Couper à l'aide d'un outil à lame chaude
- Cut using the tool with heated blade.
- Mit Schweißmesserwerkzeug schneiden
- Cortar con útil a hoja caliente

1-



3

Pos. ITALIANO FRANÇAIS ENGLISH DEUTSCH ESPAÑOL

1
Piastra supporto 
compressore -alterna-
tore

Plaque support 
compresseur-alterna-
teur 

Compressor-alterna-
tor support plate 

Compressor-alterna-
tor- träger 

Placa soporte 
compresor-alternador

2 Compressore Compresseur Compressor Kompressor Compresor 

2.1 Cablaggio PACKARD
per compressore 

Câblage PACKARD
pour compresseur 

PACKARD wiring for 
compressor 

PACKARD
Kabelstrang für
Kompressor 

Cableado PACKARD
para compresor 

3 Sacchetto raccordi per
compressore SP21

Sachet raccords pour
compresseur SP21

Bag of findings for
compressor SP21

Säckchen mit Verbin-
dungsstücken für
Kompressor SP21

Saquito racores para
compresor SP21

3.1
3.2 Raccordo tubo gas Raccord tuyau gaz Gas hose connection Kältemittelschlau-

chverbindungsstück Racor tubo gas

3.3
3.4

Fascetta per raccordo 
tubo gas

Collier pour raccords
tuyau gaz

Clamp for gas hose 
connection 

Schelle für Verbindun-
gsstücke der
Kaeltemittelschlauch 

Banda para racor tubo
gas

4
Staffa supporto
alternatore 

Etrier support
alternateur  

Support alternator
bracket

Drehstromgenerator-
Haltebügel

Abrazadera de
soporte alternador

5 Tirante Tirant Tie-rod Verbindungsstange Tirante 

6 Puleggia galoppino Poulie de renvoi Idle pulley Leitrollenriemenscheibe Polea directriz 

7-9 Distanziale Entretoise Shim Abstandsstück Distanziador

8
Staffa asolata di
supporto puleggia
galoppino tendicinghia

Bride de support 
rainurée poulie galet
tendeur de courroie 

Slotted belt tightening
idle pulley support
bracket 

Verstellhalter der
Spannriemenscheibe

Abrazadera ojalada de
soporte polea directriz
tensor de correa

10 Cinghia Courroie Belt Riemen Correa 

11 Bulloneria Boulonnerie Nuts and bolts Schraubensatz Tornillería 

27 Staffa di supporto
serbatoio depressione

Étrier de support du
réservoir de
dépression

Vacuum tank support
 bracket

Halterungsbügel des 
Unterdrucktanks

Abrazadera de
soporte depósito
depresión

27.1 Graffetta a molla
filettata

Agrafe à ressort filétée Threaded spring clip
Gewindefederklam-
mer 

Grapa a muelle filetea-
da

28 Distanziale
esagonale  filettato

Entretoise hexagonale
filetée

Threaded hexago-
nal      spacer

Sechskantiges
Gewindeabstands-
stück

Distanciador
hexagonal roscado



4

VALORI MASSIMI COPPIE DI SERRAGGIO PER VITI (in N.m)
VALEURS MAXIMUM DES COUPLES DE SERRAGE POUR LES VIS (en N.m)
MAXIMUM VALUES OF THE DRIVING TOURQUES FOR SCREWS (in N.m.)

MAXIMUMWERT DER VERSCHRAUBUNGEN FÜR DIE SCHRAUBEN (in N.m)
VALORES MAXIIMOS PAREJAS DE CERRAJE PARA TORNILLOS (en N.m)

Filettatura
Filetage
Thread

Gewinde
Filetadura

Classe dell’acciaio della vite
Classe de l’acier de la vis 

Screw steel class
Stahlklassifizierung der Schrauben 

Clase del acero del tornillo

Apertura in chiave (mm)
Ouverture en clef (mm)
Wrench opening (mm)
Schlüsselöffnung (mm)
Abertura en llave (mm)

5.8 8.8 10.9

M 4(x0.7) 1.8 2.9 4.2 7

M 5(x0.8) 3.4 5.5 7.5 8

M 6(x1) 6 10 13 10

M 7(x1) 11 16 21 11

M 8 (x1.25) 14 22 30 13

M 8x1 15 23 32 13

M10(x1.5) 27 45 61 17

M10 x1.25 31 50 67 17

M10 x1 33 53 71 17

M12 x1.5 51 78 105 19

M12 x1.25 60 94 125 19

M12 x1.75 84.8 119 143 19

M14 x1.5 80 120 165 22

M16 x1.5 120 185 255 24

M18 x1.5 165 265 350 27

M20 x1.5 225 360 490 30

M22 x1.5 295 480 640 32

M24 x2 390 610 805 36

- Lubrificare tutti i raccordi e gli O.R. con il nuovo
olio refrigerante prima di collegarli
- Graisser tous les raccords et les O.R. avec le nu-
veau huile réfrigérant avant de les raccorder

- Stagnare
- Étamer
- Tin
- Verzinnen
- Estañar

- Tagliare con utensile appropriato al materiale
- Couper à l’aide d’outil approprié
- Cut with a device suitable for the material
- Mit dem Material entsprechendem Werkzeug sch-
neiden
- Cortar con herramienta apropiada al material

- Per avvitare a fondo o allentare i raccordi tubi gas usare due chiavi
per bilanciare coppia di torsione
- Pour visser à fond ou desserrer les raccords des tuyaux gaz, uti-
liser le deux clés pour équilibrer le couple de torsion

RACCORDO

RACCORD

FITTINGS

VERBINDUNG

RACORDE

VALORI MASSIMI COPPIE DI SERRAGGIO
PER RACCORDI TUBI GAS (in N.m.)

VALEURS MAXIMUM DES COUPLES DE SERRAGE
POUR RACCORDS TUYAUX DU FREON (en N.m.)
MAXIMUM VALUES OF THE DRIVING TORQUES

FOR GAS PIPES FITTINGS (in N.m.)
MAXIMUMWERT DER VERSCHRAUBUNGSPAARE FÜR DIE
VERBINDUNGEN DER KÄLTEMITTELSCHLÄUCHE (in N.m.)

VALORES MAXMOS PAREJAS DE CERRAJE
PARA RACORDES TUBOS GAS (en N.m.)

5/8” 15.4÷17

3/4” 15.4÷17

7/8” 24.4÷27

1” 24.4÷27

-Lubricate all fittings and O-rings with new refrigerant oil before con-
necting them
- Alle Verbindungsstücke und OR-Ringe vor deren Verbindung mit
dem neuen Kühlmittellöl ölen
- Lubrificar todos los empalmes y los O.R. con el nuevo aceite refri-
gerante antes de conectarlos

- When tightening or loosening the fittings of the gas pipes, use two
wren- ches to equilize the torsion couple
- Um die Verbindungsstücke der Kältemittelschläuche gleichmäßig festzuschrau-
ben oder zu lockern, zwei Schlüssel für das Verschraubungspaar verwenden
- Para enroscar a fondo o aflojar los empalmes tubos gas se deben usar dos lla-
ves para balancear el par de torsión



5

Pos. Descrizione / Description / Description / Beschreibung / Descripción Codice / Code / Kode / Codigo
1 Piastra supporto compressore-alternatore 0011235/0

2H Compressore SP21 (12Volt) 015214/0
2.1 Cablaggio PACKARD per compressore 028839/0
3 Sacchetto raccordi per compressore SP21 0231745/0

3.1 Raccordo tubo gas 13/32" 80108FS040

3.2 Raccordo tubo gas 1/2" 80110FS050

3.3 Fascetta per raccordo tubo gas 13/32" 0361779/0

3.4 Fascetta per raccordo tubo gas 1/2" 0361780/0
4 Staffa supporto alternatore 0021773/0
5 Tirante 0021772/0
6 Puleggia galoppino 004084/0
7 Distanziale φ10xφ22x15 009560/0
8 Staffa asolata di supporto puleggia galoppino tendicinghia 0021774/1
9 Distanziale φ10xφ22x9 009175ZN

10 Cinghia 6K x 1490 013644/0
11 Bulloneria 037IV009/1
27 Staffa di supporto serbatoio depressione 0812877/0

27.1 Graffetta a molla filettata M6 062068/0
28 Distanziale esagonale  filettato 009764/0

MONTAGGIO COMPRESSORE / POSE DU COMPRESSEUR / COMPRESSOR FITTING
 KOMPRESSOREINBAU / MONTAJE  COMPRESOR

MATERIALE FORNITO / MATERIEL FOURNI / SUPPLIED MATERIAL / GELIEFERTES MATERIAL / MATERIAL ABASTECIDO 

11

3.1

2.1

1A

9

H
Componente non fornito nel presente KIT.
Pièce qui n'est pas fourni en ce KIT.
Part not supplied in this KIT
Nicht mit dem vorliegenden Einbausatz gelieferte Bauteile
Componente no abastecido en este KIT

A07IV009/1

2H

6 10

4

1 8
3

3.2

7

5

6

3.43.3 27

27.1
28



6

OPERAZIONI PRELIMINARI / OPERATIONS PRELIMINAIRES / PRELIMINARY OPERATIONS
VORBEREITUNGSARBEITEN / OPERACIONES PRELIMINARES 

(I)
NEL VANO MOTORE:
- Smontare la batteria; 
- Smontare la mascherina frontale, completa di gruppi fanali; 
- Smontare il convogliatore aria radiatore; 
- Smontare il gruppo radiatore-intercooler;
- Smontare la ventola di raffreddamento radiatore;
- Smontare le grembialine: inferiore e laterale destra, di protezione 
motore. 

(F)
DANS LE COMPARTIMENT MOTEUR:
- Déposer la batterie;
- Déposer l’ensemble plaque frontale et blocs optiques;
- Déposer le convoyeur d’air radiateur;
- Déposer l’ensemble radiateur-intercooler;
- Déposer le ventilateur de refroidissement radiateur;
- Déposer les écrans de protection du moteur inférieurs et latéraux
droit. 

(GB)
IN THE ENGINE COMPARTMENT:
- Remove the battery;
- Remove the front plate provided with the headlights assy;
- Remove the radiator air conveyor;
- Remove the radiator-intercooler assy;
- Remove the radiator cooling fan;
- Remove the lower and right side screens protecting the engine.

(D)
IM MOTORRAUM:
- Die Batterie ausbauen;
- Die Frontalblende - komplet mit Scheinwerfergruppe - ausbauen;
- Die Luftführung Kühler ausbauen;
- Die Kühler-Zwischenkühler-Gruppe ausbauen;
- Den Lüfter zur Kühlerabkühlung ausbauen;
- Die Abdeckungen: unten und seitlich rechts der Motorabdeckung
abbauen.

(E)
EN EL COMPARTIMIENTO MOTOR:
- Desmontar la batería;
- Placa porta-mandos delantera, que contiene el grupo de faros;
- Desmontar el canalizador del aire del radiador;
- Desmontar el grupo radiador intecooler;
- Desmontar el ventilador de enfriamiento del radiador;
- Desmontar las pantallas: inferior y lateral derecha, de protección
motor.



7

OPERAZIONI PRELIMINARI  /  OPERATIONS PRELIMINAIRES

OPERACIONES PRELIMINARES 

2A

SMONTARE
DEMONTER

REMOVE
AUSBAUEN

DESMONTAR

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

CONSERVARE
GARDER

KEEP
AUFBEWAHREN

CONSERVAR

u

CONSERVARE
GARDER

KEEP
AUFBEWAHREN

CONSERVAR

u

PRELIMINARY OPERATIONS  / VORBEREITUNGSARBEITEN 

Pos.
Tipologia / Typologie
Typology / Tipologie

Tipologia

Descrizione / Description
Description / Beschreibung

Descripción

u ORIGINALI
ORIGINALS



8

3A

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

OPERAZIONI PRELIMINARI / OPERATIONS PRELIMINAIRES / PRELIMINARY OPERATIONS
VORBEREITUNGSARBEITEN / OPERACIONES PRELIMINARES 

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

CONSERVARE
GARDER

KEEP
AUFBEWAHREN

CONSERVAR

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

SMONTARE
DEMONTER

REMOVE
AUSBAUEN

DESMONTAR

(B)

(A)



9

FORI DI FISSAGGIO / TROUS DE FIXATION / SECURING HOLES 
BEFESTIGUNGSBOHRUNGEN ORIFICIOS DE FIJACIÓN 

4A

ed

ELIMINARE
ELIMINER
DISCARD

ENTFERNEN
ELIMINAR

a bc

SBLOCCARE
DÉBLOQUER

RELEASE

DESBLOQUEAR
LOCKERN



10

BULLONERIA DA UTILIZZARE / BOULONNERIE A UTILISER
NUTS AND BOLTS TO BE USED / ZU BENUTZENDER SCHRAUBENSATZ

TORNILLERIA A UTILIZAR

Pos.
Tipologia / Typologie / Typology

 Tipologie / Tipologia
Descrizione / Description / Description

Beschreibung / Descripción

13 M8x45

14 M8x50

17 φ8

22 M10x1,25x50

24 φ10

5A

22 24

13 17 1 17 14



11

BULLONERIA DA UTILIZZARE / BOULONNERIE A UTILISER
NUTS AND BOLTS TO BE USED

ZU BENUTZENDER SCHRAUBENSATZ / TORNILLERIA A UTILIZAR

Pos.
Tipologia / Typologie
Typology / Tipologie

Tipologia

Descrizione / Description
Description  / Beschreibung

Descripción

3.5 M8x20

3.6 φ 8

BULLONERIA DA UTILIZZARE / BOULONNERIE A UTILISER
NUTS AND BOLTS TO BE USED

ZU BENUTZENDER SCHRAUBENSATZ / TORNILLERIA A UTILIZAR

Pos.
Tipologia / Typologie
Typology / Tipologie

Tipologia

Descrizione / Description
Description  / Beschreibung

Descripción

15 M8x120

17 φ8

6A

7A

2

3.1

3.23.5 3.6

3.5 3.6

1

1

2

17

15

17

15

2

3.3

3.4 1/2"

13/32"



12

4

8A

9A

17 12

BULLONERIA DA UTILIZZARE
BOULONNERIE A UTILISER

NUTS AND BOLTS TO BE USED
ZU BENUTZENDER SCHRAUBENSATZ

TORNILLERIA A UTILIZAR

Pos.

Tipologia
Typologie
Typology
Tipologie
Tipologia

Descrizione
Description
Description 

Beschreibung
Descripción

12 M8x25

13 M8x45

17 φ8

20 M10x50

24 φ10

* ORIGINALI
ORIGINALS

4

*

5

24 20

ORIGINALI
ORIGINALS

17 13

2

RIMONTARE
REPOSER

REASSEMBLE
WIEDER EINBAUEN
VOLVER A MONTAR

1



13

10A

6

1

BULLONERIA DA UTILIZZARE
BOULONNERIE A UTILISER

NUTS AND BOLTS TO BE USED
ZU BENUTZENDER SCHRAUBENSATZ

TORNILLERIA A UTILIZAR

Pos.

Tipologia
Typologie
Typology
Tipologie
Tipologia

Descrizione
Description
Description 

Beschreibung
Descripción

7  φ10xφ22x15 

21 M10x60

24 φ10

24 21

7

21 24

6

1

7



14

11A

BULLONERIA DA UTILIZZARE
BOULONNERIE A UTILISER

NUTS AND BOLTS TO BE USED
ZU BENUTZENDER SCHRAUBENSATZ

TORNILLERIA A UTILIZAR

Pos.

Tipologia
Typologie
Typology
Tipologie
Tipologia

Descrizione
Description
Description

Beschreibung
Descripción

9  φ10xφ22x9 

16 M8x55

18 M8

23 M10x60

24 φ10

26 M10

6

8

2324 26

8

24 26

9

16

16

18

616

18



15

8

12A

6

BULLONERIA DA UTILIZZARE
BOULONNERIE A UTILISER

NUTS AND BOLTS TO BE USED
ZU BENUTZENDER SCHRAUBENSATZ

TORNILLERIA A UTILIZAR

Pos.

Tipologia
Typologie
Typology
Tipologie
Tipologia

Descrizione
 Description
Description

Beschreibung
Descripción

19 M10x25

25 φ 10xφ 20x2,6

25 19

19 25

1

6

8

25

19

18

1

16



16

13A

106

TENDERE
TENDRE

TIGHTEN

TENSAR
SPANNEN

16

62

10

6

2

1

8



17

14A

10

(I)
A montaggio ultimato della cinghia (10), eseguire due giri manuali completi della medesima ruotando la puleggia motore (M), verificare
quindi che nel punto indicato ci sia un tensionamento compreso tra 720/900 Newton.
La verifica del tensionamento dovrà essere ripetuta dopo 1500 Km dall'installazione del kit compressore e controllato periodicamente
presso centri autorizzati DELPHI.

(F)
Une fois le montage de la courroie (10) terminé, effectuer deux tours manuels complets de cette dernière en tournant la poulie du moteur
(M), puis s'assurer qu'au point indiqué il y a bien une tension de 720/900 Newton.
La vérification de la tension doit être répétée 1500 km après l'installation du kit compresseur et contrôlée périodiquement dans les centres
agréés DELPHI.

(GB)
Once the belt (10) has been installed, turn it two full revolutions manually by turning the drive pulley (M) and check that the tension at the
point indicated is between 720-900 Newton.
The tension check must be repeated 1500 Km after installation of the compressor kit and then periodically controlled at an authorized
DELPHI service center.

(D)
Nach erfolgtem Einbau des Riemens (10), manuell zwei komplette Umdrehungen der Motorriemenscheibe (M) ausführen. Überprüfen,
dass eine Spannung zwischen 720/900 Newton besteht.
Die Kontrolle der Spannung ist 1500 Km nach erfolgtem Einbau des Kompressor-Einbausatzes zu wiederholen und ist in den autorisierten
DELPHI Werkstätten periodisch zu kontrollieren. 

(E)
Tras acabar de montar la correa (10), hacer dos giros manuales completos de la misma rotando la polea motor (M), después, comprobar
que el tensado, en el punto indicado, está  comprendido entre 720/900 Newton.
Habrá que volver a comprobar el tensado tras 1500 Km desde la instalación del kit compresor y ser controlado periódicamente en centros
autorizados DELPHI.

M



18

27

28

BULLONERIA DA UTILIZZARE / BOULONNERIE A UTILISER
NUTS AND BOLTS TO BE USED

ZU BENUTZENDER SCHRAUBENSATZ
TORNILLERIA A UTILIZAR

Pos.
Tipologia / Typologie
Typology / Tipologie

Tipologia

Descrizione / Description
Description / Beschreibung

Descripción

28.1 M6x25

28.2 φ 6

BULLONERIA DA UTILIZZARE / BOULONNERIE A UTILISER
NUTS AND BOLTS TO BE USED

ZU BENUTZENDER SCHRAUBENSATZ
TORNILLERIA A UTILIZAR

Pos.
Tipologia / Typologie
Typology / Tipologie

Tipologia

Descrizione / Description
Description / Beschreibung

Descripción

27.1 M6

u ORIGINALI
ORIGINALS

27.2 φ 8

27.3 M8

28.128.2

15A

27.227.3

INSERIRE
INSERER
TO INSERT
EINFÜGEN
INSERIR

27.1

u



19

16A

BULLONERIA DA UTILIZZARE
BOULONNERIE A UTILISER

NUTS AND BOLTS TO BE USED
ZU BENUTZENDER SCHRAUBENSATZ

TORNILLERIA A UTILIZAR

Pos.

Tipologia
Typologie
Typology
Tipologie
Tipologia

Descrizione
Description
Description

Beschreibung
Descripción

28.1 M6x25

28.2 φ 6

28.3 M6x16

28.4 φ 6xφ 18x2

28.328.4

28.128.2
RICOLLEGARE
RECONNECTER

RECONNECT

VOLVER A CONECTAR
WIEDER ANSCHLIEßEN



(I)
DELPHI ITALIA mira ad un costante miglioramento dei propri prodotti. La Casa si riserva il diritto di apportare in
qualunque momento e senza preavviso modifiche ai modelli e ai componenti descritti in questa pubblicazione per
ragioni di natura tecnica o commerciale.  Per ulteriori informazioni rivolgersi al servizio assistenza DELPHI.

(F)
DELPHI ITALIA vise à une amélioration constante des ces produits. La maison se réserve le droit d'apporter, à tout
moment et sans préavis, des modifications aux modèles et aux composants décrits dans cette publication pour des
raisons d'ordre technique ou commerciale. Pour d'ultérieures informations s'adresser au service d'assistance
DELPHI. 

(GB)
DELPHI ITALIA focuses on constant upgrading of its products. The Manufacturer reserves the right to modify the
models and components described in the present publication at any time for technical or commercial reasons and
without prior notice.  For further information, contact DELPHI technical services.

(D)
DELPHI ITALIA  ist stets bestrebt die eigenen Produkte zu verbessern. Die Herstellerfirma behält sich das Recht
vor, aus technischen oder Verkaufsgründen, zu jeder Zeit und ohne vorherige Ankündigung, Abänderungen an den
Modellen und den in dieser Veröffentlichung beschriebenen Einbauteile vorzunehmen. Für weitere Informationen
bitten wir Sie, sich an unseren DELPHI Kundendienst zu wenden.

(E)
DELPHI ITALIA aspira a un constante mejoramiento de su producción. La Fábrica se reserva el derecho de aportar
en cualquier momento y sin preaviso modificaciones a los modelos y los componentes descritos en esta publicación
por razones técnicas o comerciales. Para ulteriores informaciones dirigirse al servicio asistencia DELPHI.

MOD. SCHIV030/1 VII / ’10
(2006)

VERKAUF UND SERVICE
SALE AND SERVICE

VENDITA E SERVIZIO
VENTE ET SERVICE

Questa pubblicazione è stata curata da DELPHI ITALIA-Diavia

Stabilimento Molinella 
 Via Nobili, 2 40062 Molinella (Bologna)-Italy 
Telefono (0039) 051.6906111 
Fax         (0039) 051.6906287

DELPHI ITALIA AUTOMOTIVE SYSTEMS S.r.l.

Ufficio Fitting Instructions - Stabilimento Molinella

This publication has  been  edited  by  DELPHI ITALIA-Diavia
Fitting Instructions Office  -  Factory Molinella 

Email:     diavia.service@delphi.com


